

CLIENT: SMOOTH-ON INC.
2000 Saint John St.
Easton, PA 18042

Test Report No: TJ2264-R1	Date: July 30, 2014
----------------------------------	----------------------------

SAMPLE ID: FREE FORM HABITAT FIRE SAFE

SAMPLING DETAIL: Test samples were submitted to the laboratory directly by the client. No special sampling conditions or sample preparation were observed by QAI.

DATE OF RECEIPT: Samples were received at QAI on July 14, 2014.

TESTING PERIOD: July 18, 2014

AUTHORIZATION: Signed Work Order FB-2014-06252 by Rahul Amin.

TEST PROCEDURE: Perform standard flame spread and smoke density developed classification tests on the sample supplied by the Client in accordance with ASTM Designation E84-14, "Standard Method of Test for Surface Burning Characteristics of Building Materials". The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255, and UBC No. 8-1.

TEST RESULTS:	<u>Flame Spread</u>	<u>Smoke Developed</u>
	5	175

CLASSIFICATION: The material resulted in a class "A". Detailed test results are presented in the subsequent pages of this report

Prepared By

**Signed for and on behalf of
QAI Laboratories, Inc.**


Jeff Foster
Fire Test Technician


J. Brian McDonald
Operations Manager